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HEADSHTE (F TEE TEST and CALIBEATION CENTRE EX LARORATORY AR -000)-T

MUAYENE - DENEY SONUCLARI TEST RESULTS
REACTION TO FIRE TESTS FOR BUILDING PRODUCTS —

B PRODUC ING FLOORI SED TO THE THERMAL A B
SIN BURNING ITEM
Calibration and Testing Center of TSE Address’ Addresses ; 878001 Sok. Mo:3
Head of Electrotechnical and Mechanical Laboratories Group Taris Pamuk Depolan Arkas: Cigli / IZMIR

Directorate of Ex Laboratory

isicns to be Taken i uence of | and Tests :
If Related Rule/Test not necessary to be applied fo the Specimen (Unapplied to Specimen)  : US
If the Tested Specimen Conforms to the Rules  (Passed) P
If the Tested Specimen dees not conform fo the Rules (Failed) tF
If there is a Rule/Test that could not be Applied due to Any Reason (Undone) U

General ns .

« This repon is prepared as three copies.

« This report may not ba reproduced partly without permission of TSE.

+ This report is valid only for the tested specimen(s).

= “See the remark” refars to the remark given in the annex of the report .

+ “Seethe attached tabla” refers to the table given in the annex of the report

* In this report, decimals are seperated by a dot

* Each page of the report is initialled by the person(s) who conducted the test, and bears the blue s=al of the unit
Unsigned and unsealad reports are invalid.

COMPANY DECLARATIONS : ASTEKNIK MOHENDISLIK YAPI VE YALITIM MALZEMELER] ALOMINYUM VE
PLASTIK SAN.TIC.LTD.STi. :

“ASDEKOR"” TRADEMARK
DK 25152 product coded i

| 1
152 mm wide, 2 mm thickness | :F‘ |
PVC covered and 25 mm total — |
thickness “PVC BARRIER FOR e
WALL PROTECTION" | I o
Construction in the bottom | d |
continuous aluminum profile e T

LA

55150
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MUAYENE - DENEY SONUCLARI TEST RESULTS

l. INITION OF

Tests were carried out, without any deviations from the standard, in accordance with TS EN 13823 - March
2010 - Reaction to fire tests for building products - Building products excluding floorings exposed to the thermal
attack by a single burning item standard.

Standard Is defined for classification building products reaction to fire, different peformance classes: excluding
floorings and separately for floorings.

2. DEFINITION OF SPECIME
Arrival date of the specimen: 16.03,2012

Definition of the specimen | PVC BARRIER FOR WALL PROTECTION

MName of the company that produced the specimen: ASTEKNIK MOHENDISLIK YAPI VE YALITIM
MALZEMELERI ALUMINYUM VE PLASTIK SAN.TIC.LTD.STi.

Production date of the spacimen: -

Mame of the company that requested testing: ASTEKNIK MOHENDISLIK YA VE YALITIM MALZEMELER]
ALOMINYUM VE PLASTIK SAN.TIC.LTD.5TI,

Trademark of the spacimen: “ASDEKOR™

Company Declarations

Specimen: : Mominal ;Iul:illl.raﬁ (] Mﬂl-urt;d Values (**)

Thickness {mm} PVC 2 mm 2 rrwm

Unit area masz (g/m?)

Density (kg/m™)
(") Values declared by the company
(**) Values varified by the laboratary

Assembling and fixing the specimen :

TS EN 13823/March 2010 Clause 5.2.1 Assembly as well as end-use application

(Material testing is done, when it is mounted as the last of their application ta use the test results are valid anly for
that apglication )

Conditioning:

Beginning of conditioning : 16.03.2012
End of conditioning : 10.04.2012 ( TS EN 13238 Article 4.3. ¢)

3. CALIBRATION RESULTS

Latest calibration date
04.05.2012 STEP CALIBRATION
01.02.2012 HEPTAME CALIBRATION
01.02.2012 NQISE AND DRIFT CALIBRATION

02.02.2012 VELOCITY PROFILE MEASURING \lt """"-""'\r""
Calibration validity date : 05.05.2012 _ ¥ =
37 NSy
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MUAYENE - DENEY SONUCLARI TEST RESULTS

4. RESULTS AND OBSERVATIONS

Date of test : 10.04.2012
Ambient pressure ;. 105000 Pa
Ambient relative humnidity 50 %
Ambient temperature : 23 °C

g) Measured Values
Mumbers of test M1 M2 M3
specimen:
FIGRA value (Wis) 28,86 20,90 18,16
THRE00S (MJ) 2 | g | g
SMOGRA value (m¥s?) 11,51 f.56 8.35
TSP6M)s (m*) 69,6 41,8 472
b) Observations
Numbers of test specimen: M1 M2 M3
Spread of lateral flame in long arm Did not occur | Did not oecur | Did not occur
Fiery bits or driblets Did not ocour | Did net aecwr | Did not occur
fei10s
f=10s _
State of inflaming of the surface Qceur Crecur Oiceur

Flow of smoke emitted by the specimen, coming | Did not occur | Did not occur | Did not cccur
out of the carriage car into the test room g

Bits falling down from the specimen Oecur Oceur Ocour

Formation of gap in the corner (due to failure in | Did noteccur | Did not occur | Did not occur
fixing support panels)

Early ending of the test - Did not eccur | Did not occur | Dd not ooour
Corruption of the specimen or formation of Did not oceur | Did not occur | Did not occur
breakdown |

C) Summary of test results:

Consequent o this test, it is not foreseen that there should be a single criterion in evaluating potential fire risk of a
product in use related with the behaviour of test specimen of a product under special conditions that the test is
Canducted,

These test results are valid for the tested specimen.

Visual observations
Average FIGRA valus {Wis) #2584
Ivanagz THREDIOs (MJ) 148 ]
Average SMOGRA value {rrr'.-ﬂ.;‘] 8,80
Average TSPE00s (m™) 52 85
LFS<up to the edge (mm) Did not oeour |
Burning driblets/bils = 10 5 Did not acsur
Burning diibleds/bils = 10 s Dl nert ooour

47
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MUAYENE - DENEY SONUCLARI TEST RESULTS

Pictures of the test specimen -

5/7 '/H\“
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MUAYENE - DENEY SONUCLARI TEST RESULTS

* Assembling Properties:

TS EN 13823/March 2010 Article 5.2.1 “Assembly as well as end-use application”
Material testing is done, when it is mounted as the last of their application to use the
test results are valid only for that application

TS EN 13823/March 2010 Clause 5.3. Placement of the sample arms to the trolley,

200 mm armilet : 500 mm length of test specimen, U-profile (ground) as a horizontal
distance of 500 mm, 12 mm thick with a screw on the plate was mounted calcium silicate.

1000 mm armiet: 1000 mm length of test specimen, U-profile (ground) as a harizontal
distance of 500 mm, 12 mm thick with a screw on the plate was mounted calcium silicate.

Air gap was not left between the support plates and the short and lang wing panels.

k [_.
LT
* Corvimic gapk
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RESULT

This test result relates to the behavior of the test sample is applied under special conditions,
This test resuil is not the only relevant criterion for the product s evaluation of a potential fire hazard

ASTEKNIK MUHENDISLIK YAPI VE YALITIM MALZEMELERI ALUMINYUM VE PLASTIK
SAN.TIC.LTD.STi. company that has produced ASDEKOR Trademark PVC BARRIER FOR
WALL PROTECTION (DK 25152 Product coded) samples tested according to TS EN
13823:March 2010 Turkish Standard,

This test report and test results given at TS EN IS0 119252 topical 04.2012 dated / 145763 numbered test
report COMPLY with TS EN 13501-1/January 2010 Table-I B S1 d0* class criteria,

* Assembling Properties

77
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MUAYENE - DENEY SONUCLARI TEST RESULTS

TS EN 1S0O 11925-2 : 2010/ April 2011
Building Materials — Fire Resistance Tests - Combustibility When Exposed to Direct Flame—
Part 2: Eingle-Fl?me Source Test

Calibration and Testing Center of TSE : Address’ Addresses ; B7TR00) Sok, Mo S
Head of Electrotechnical and Mechanical Laboratories Group Tarig Pamuk Depolan Arkas Cigli / (ZMIR
| Directorate of Ex Labormiory

Decssiong 1o be Taken in Conseguence of Ingpections and Tests .

If Related Rule/Test not necessary to be applied to the Specimen (Unapplied to Specimen) .
If the Tested Specimen Conforms to the Rules  (Passed) - p
If the Tested Specimen does not conform to the Rules (Failed) :F
If there is a RuleTest that coukd not be Applied due to Any Reason (Undane) s U

5

General Evalustions

» This report is prepared ag three copies.

# This repart may not be reproduced partly without permission of TSE.

* This report is valid caly for the tested specimenys).

» “See the remark” refers o the remark given in the annex of the report .

# "See the attached table” refers to the table given in the annex of the report
-
-

In this report, decimals are seperated by a dot.
Each page of the report is initialled by the person(s) wha conducted the test, and bears the blua saal of the unit,
Ungigned and unsealed reports are invalid

COMPANY STATEMENTS: ASTEKNIK MUHENDISLIK YAP! VE YALITIM MALZEMELERI ALUMINYUM VE
PLASTIK SAN.TIC.LTD.STI.

Characteristics of the test sample:
“ASDEKOR" TRADEMARK

DK 25152 product coded

152 mm wide, 2 mm thickness PVC covered and 25
mm total thickness “PVC BEARRIER FOR WALL |
PROTECTION™ g :
Construction in the bottom continuous aluminum i
profile R
===}
B
1 H—-"‘I 1

= Fmiss

il i 5 ffalie] | [Engie Calee)

204
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MUAYENE - DENEY SONUCLARI TEST RESULTS
| Huale ! Text | Result ! Remark recisian
| Bahavior across fire
Behavior of products across fire (European classes)s | EN 13501-1 Bfl Class Criteria P
determined according to EN 13501-1. Applied.

Clause 8.1 (TS EN 13501-1)
Class Bil
| To determing compliance with the class E. a product. the exposure time of 15 seconds by using
| the TS EN IS0 11925-2 is subjected fo the tests

| Clause 10.3 (TS EN 13501-1)

Class Bl Class Bfl
Preduct must ansure the following criteria
Flame for a period of 15 s from the surface and, when | Were exposed to flame for a P
necessary, in cases of exposure to flame edge (ses '
Arficle 53], after exposure o flame within 20 s spread of pertod of 155 from the suripce,
flare not show more than 150 mm from application.
Clause 4.5 (TS EMN 150 11325-2)
Sample Carrier
Sample camiers L-ghaped, 15 mm in width, (5 £ 1) mm thick a pair of stainless steel. According |
to the vartical position to suppost the frame hangers and the central portion of the sample from |
the bottom and the edges are placed 30 as to be exposed o flame Two arms of the sample
| carrier, 1o prevent the play from the sample, each tipped with & screw or clamp.
Clause 5.2 (TS EM 150 11925-2) Length 280
Dimensions | Width 90 mm P
The teat samples must be 250 (+0 -1} length and Thickness 2 mm
200 +0 -1) wide. = Tl
Clause & (TS EN 150 11925-2)
Gonditioning | Dwration of conditioning: 14 Days
The test samples and filler paper must conditioned as | Conditioning Temparature: 23+ 2°C | P
specified in EM 13238: 2010 Humidity Conditioning : 50+ 5 %
e L {EM 13238 :2010 Madde 4.3 c)
Clause 7.1 (TS EN IS0 11925-2)
General
Tests can applicable 15 &8 or 30 & on condition that | 15 g, selected. (class Bfi) P
| determined by who wants to tests.
Clause 7.4 (TS EN 150 11825-2)
Duration of Test
Flame application time 15 5 is selecied as the test time | Duration of Test 20 s (class Bf) P
i 20 5, Flame application time 20 5 is selected as the
test time is 60 5. A -
Clause 8.2 (TS EN 150 11925-2)
Each test sample is saved for the following. a2) Combustion was at the F
a) Combustion whether, samples.
B} T redch the height of lame reached 150 mm from b} Flame did not reach the

the point where the flame s applied and the time to
reach the height of flame |

c) Whether or not burming the filter paper,

d} Obgervalions of the physical characteristics of fest
samples

messuring line 150 mm within
test pariod.

c] Dwip wasn't from the samplas
filter paper did not burn.

dy Melting was at the test

sampile.

16,0000 F 043240 1L.20014
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TABLE 1 (TEST RESULTS)

|
2 |z 2
£ EEE £ |
. [ [Ee2)y |
S
% % a EEE é
§ (= |2 |asg |
& c n “:'Ip
k-] ﬁ E Eu‘fu. g I'E
£ |§ |z |siE[2 |%
: |38 |& |383|d8 |3
1 Yau Ha - Mo | F
2 Yk e No | P
1 Yag Mo - Ho "P
4 [¥es | Me N P
5 | Yes Ma - No | P
& i‘r'ul iHn - MNa | P

RESULT

This test result relates to the behavior of the fest sample is applied under special conditions.
This test result is not the only relevant criterion for the product 's evaluation af a poteniial fire hazard.

ASTEKNIK MUHENDISLIK YAPI VE YALITIM MALZEMELERI ALOMINYUM VE PLASTIK
SAN.TIC.LTD.§TI. company that has produced ASDEKOR Trademark PVC BARRIER FOR
WALL PROTECTION (DK 25152 Product coded) samples tested according to TS EN ISQO 11825-
2 :2010/ April 2011 Turkish Standard.

474

16,0000 F 0452411201 -4



